Parts Book For WYZ18N2-LC1P65FE-2-A01

=5
| ~
o & 3 -
¥ & >
- 2
,'...'I'
"\,,:-'. —
Ref. Mo. Parts Mo. Description Qry

g BS7.1-6 Washer & 2
12 B820-635 Screw MEx35 1
15 2011031 Cable Clamp 1
18 BO23-6 Nylon Insert Lock Mut MSmm 2
17 WORD18.6-05B [Guy Hook 1
19 2100625A Cable Unit 1
24 X5756-1-09 Knob Nut MBmm 4
G5 WORD18.6-04 Handle Gnp 1
67 2003101 Blade Control Handle 1
63 1803002 Upper Handlebar 1
69 WORD18.6-01 Lower Handlebar 1
70 XKSF66-1-15 Bolt 2
[ BA01-840 Square Neck Bolt ME8=40mm 2
121 2003201 Dinve Cluich Lever 1
122 | 2203003 Bracket 1




v

>
-
I -
'b._‘.
o k\\ﬂ .
%, :
\ 3
- P S 4
- -
" 5 ik
3
3
‘ -'.
- 4 .
I
|
|
[ = . =

Hef. No. Parts No. Description aTty
16 B5182-6 Nylon Insert Lock Nut M&mm 3
28 B61582-8 Looknut M2 6
34 18220233 Torsion Spring Seat , R 1
35 2000056 Torsion Spring, Right 1
36 2000024 Rod, Rear Cover 1
T Ba01-816 Square Neck Bolt MEX 16mm 4
38 1622006 Right Bracket 1
29 1800004 Rear Cover 1
40 2000055 Torsion Spring, Left 1
41 1822022 Torsion Spnng Seat |, L 1
42 1822004 Left Bracket 1
43 XS5756-1-17 Hair Pin 1
45 2200021 Torsion Sprng 1
49 B5787-616 Hex Hd. Flange Boit M&EX16mm 5
50 1822031 Height Adjustment Rack 1
51 B97.1-8 Washer 8 3
52 1822050 Deck 1
53 B91-220 Pin 2=20 2
55 X5546-15A Rear Guard 1
57 B5787-840 Sqguare Neck Bolt ME=40mm 3
123 [1812003 V-Belt Z750 1
124  [1808213 Belt Cover,Right 1
125 1808212 Belt Cover Left 1
126 [4L72 16.4-04 Rubber Ring 1
127 |2100012 MNut 1
128 [1813011 Guard 1




i

=

-

Ref. No. Parts No. Description QTY
16 B6182-6 Nylon Insert Lock Nut M6mm 9
43 XS8Z56-1-17 Hair Pin 2
49 B5787-616 Hex Hd. Flange Bolt M8X16mm 9
72 00701 Hub Cap 2
T3 B5787-816 Square Neck Bolt M8X16mm 4
74 00700 Wheel 15" 2
75 WORD18-01 Nylon Bearing 1/2" 4
76 1807 130A Rear Axle Assembly 1
77 WORD18.5.2 Cutting Height Adjustment Lever 1
78 2007401 Bushing 4
79 1807110 Front Shaft Assembly 1
80 1810016 Tension Spring 1
81 1822002 Haul Shank Seam 1
82 B97.1-12 Washer 12 4
83 B955-12 Washer 12 4
131 00811 Hub Cap 2
132 (2201002 Nylon Bearing 1/2" 8
133 |00810 Wheel 8" 2
134 [2200034 Cover 2
135 B896-9 E-Clip 9mm 2
136 |2200033 Pinion Gear, Right 1
137 | XS5Z56-2-06 E-Clip 19mm 2
138 2200032 Pinion Gear, Left 1
139 2207002A Bearing Housing 2
140 |2207003 Bearing 2
141 2207001 Bushing 2
142 | XSZ56-2-08 Roll Pin 2
143 B879-516 Spring Pin 5=x16mm 2
144 84787B Transmission 1
145 B6170-6 Nylon Insert Lock Nut MBmm 1
146 B820-645 Screw M6=45 1




|
- |
|
i -
]
-~ I|i|I
Ref. No. Parts No. Description QTyY
89 1819001 Bushing 1
a0 1819100 Blade Adaptor Pulley 1
91 X5546-01 Blade 1
92 XS756-2-17 Washer 1
93 WORD18-08A Bolt 1
Ref. No. Parts No. Description aTy
103  |1822071 Bag Frame 1
104 1806200 Fabric Bag 1




CRANK CASE 1

Description Reqd. QTY

No. Part No.

1 380020070-0001 [Hexagon shaft shoulder bolt T370 M6X16.5(D8X3.5) 4
2 120230260-0001 |Cylinder head cover 1323 Bk T/ P HEEQ16 1
3 160200075-0001 |Side plate 1327 FEMAA U= 1
4 270960014-0001 |Spark plug F7RTC_TETHL; 1
5 110810363-0001 |Crankcase body T327; 1
6 380650335-0001 [0il seal T320_d=25 D=38 b=7, 1
7 380140067-0003 [Hexagon bolt with flange GB/T 5789 M6 L=12;%% W H4%¢Q16 3
8 110840041-0001 |CAP, BREATHER CHAMBER T327, 1
9 110850030-0002 |PACKING, BREATHER CHAMBER T327; JEHLAE ¥ 55 TJGGBG2020006 1
10 140250026-0001 |Leaf valve T327;Cr3+flith 1
11 380140039-0003 [Hexagon bolt with flange GB/T 5789 M6 L=8;%¥%i5 H4¥Ql16 1
12 380850016-0001 [Stay stud T323 M6 _L=72; 455 H5EQ16 1
13 380850010-0001 [Stay stud T321_M6_1=78; %14 HEEQL6 2
14 380140077-0005 [Hexagon bolt with flange GB/T 57897M67L220;’%EEE|%$Q16 1




CRANK CASE 11

No. Part No. Description Reqd. QTY.
15 293030023-0001 [Engine brake T327; 1
16 381140582-0001 |Tension spring T325_tilzha i 15k ; 1
17 380180210-0001 |[Stud T327 M6 L=87; %% F4%Q16 2
18 380140100—-0003 |Hexagon bolt with flange GB/T 5789 M6 L=25; 4% H4¥Q16 1
19 110690125-0002 |0il rule combination T327 2#; A5 6HQ80 1
20 380180147-0001 |[Stud T302 M6 L=70.5; 4% % F4EQ16 2
21 380822360-0001 [Bushing T320 #ME10 (D 14. 550 N4%6. 5 1
22 160200082-0001 |Side plate T327 FEPRZ TR 9505 45016 1




Crankcase cover

Description

No. Part No. Reqd. QTY.
1 380140103-0004 |Hexagon bolt with flange GB/T 5789 M6 L=25; %% H4EQL6 9
2 110820198-0002 |[Crankcase cover T327 : B H LI KE AR T BEM202205250360 1
3 380650893-0001 |0il seal T327_d=25. 4 D=41.25 b=6 PMEGIRIECIT ;% EREA( 1
4 171630031-0001 |Speed regulating arm T327; 1
5 380450527-0001 |[Flat washer TO5K T21 NE6 4ME13 JEFE1 65Mn; % 44Q07 1
6 380650338-0001 [0il seal 1320 d=6 D=11 b=4; 1
7 381350004-0001 |Pin clip T040 3 H ; 1
8 380600241-0001 |ocation pin 1323 d=6 1=16; 2
9 171750039-0001 |Components of governor gear T327 EHiAN; 1
10 380140167-0002 |Hexagon bolt with flange GB/T 16674.1 M5 L=12;¥% 5 H4¥Q16 1




CRANKSHAFT/PISTON

No. Part No. Description Reqd. QIV.
1 130070150-0001 |Piston ring combination T320 — I 48 9% 1mm; 1

2 130030375-0001 |[Piston 1327 WiBEZE, —. — 3% Imm, A FFE2. 5mm, H 1

3 130060030-0001 |Piston pin T030 & 13X47; 1

4 380560055-0001 |Steel cable baffle ring T030 yhZE4HT4M 2

5 130150142-0001 |Connecting rod T327 F0E78; 1

6 130290672-0001 |crankshaft T327 Fhh ERB4GH: 1

7 130230061-0001 |Timing driving wheel 1327 IEN EFE Hik; 1

8 380620030-0001 |Key GB/T1095 1L=38 4.78X4. 78 A%Y; 1

9 380620119-0001 |Key ANST B17.2-1967 (R1998) 5/32X5/8; 1




R

g
P

"
5. |
CAMSHAFT

No. Part No. Pescription Reqd. QTY.
1 140450060-0001 |Valve rocker combination T323; 2

2 140710013-0002 |Plate, push rod guide T323; ML T A2 5 S0 A1 55 2017-0180_ 45 5 (£ 1

3 140670028—-0001 |Push rod T302 K:127.5 BARSELS; 2

4 140690021-0001 |Lifter, Valve T290; ¥7Hg/Cr6/Pb/PBB/PBDE< 1000ppm, Cd<<100pr 2

5 140020174-0001 |Camshaft assy T327 EHIN; 1

6 140380020-0001 |Retainer, valve spring 1320 HFSITH; 2

7 140340039-0001 |Inner spring of valve T322 78 ;& Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd< ] 2

8 140400016-0001 |Valve oil seal T05K; ©7Hg/Cr6,/Pb/PBB/PBDE< 1000ppm, Cd<<100pr 2

9 500550034-0001 |[Valve Kit T320; 1




STARTER

Description

No. Part No. Reqd. QTY.
1 160210165-0001 [Fan cover comp. T327; 1
2 193490527-0001 [Manual starting assembly T327 4#; A £6 H 642080 1
3 193690040-0001 [Starter decoration cover T327 A A 2168079 1
4 380370066-0001 |Hexagon nut with flange GB/T 6177. 1_ANH5 B i _M6; Y54 F4EQ16 3




O@o @)\
o

CARBURETOR
No. Part No. Description Reqd. QTY.
1 170430148-0001 |Carburetor gasket 1320 JF0.5 FEATH3, BNS-JM101 HES A 55, 1
2 170440126-0002 |Heat insulating pad for carburetor 1320 3#, e fL ; ImpLANAE A8 B 5 TJGGBG202003! 1
3 170450006—-0001 |Heat insulating plate for carburetor |[T323 Jofi#%, BNS-GRO01 J51.2; 1
4 170022470-0001 |Carburetor 1327 ToPHRIT] BRV Bk T hEK# 5P ; AES) 1
5 170430183-0001 |Carburetor gasket 1325 FAEHE wiEss a e 1




FLYWHEEL/IGNITION COMP

?j iiﬁﬁoﬁ Pescription RUEARES Req%(.%QTY.
1 270920421-0001 |COIL ASSY., IGNNTION T327_1# YU, W R KL ZEME AN B K 1
2 380140103-0004 |Hexagon bolt with flange |GB/T 5789 M6 L=25;%¥ W5 F14EQ16 1
3 270020604-0001 |FLYWHEEL COMP 1323 2#, 8 %48, W7 A 3mm)/E AL BN AL ; 1
4 380370051-0001 |Hexagon nut with flange T040 M14X1.5; 815 FA£EQL6 1




ATR CLEANER

[=] 2 3y =] gepe L
?j iiﬁﬁﬁ Description LR Reqd.%QTY.
1 180021124-0002 |Air filter T327_A# iy JI0AR 1 R0 < 1 ] 2 A4 ; 35 JE REACH L 3K 1
2 180070264-0001 |Air filter casing cover T327; 1
3 180130178-0001 |Air filter element T321 JEiMA; 1
4 180280128-0001 |Air filter seat T327: 1
5 173270002-0001 |Starting valve fixture T320; 1
6 170260008-0001 |primer valve T320; 1
7 380741304-0002 |Breather tube T327; i EROHS 3K 1
8 380370066—-0001 |Hexagon nut with flange GB/T 6177.1 A#rBhiiEiA M6 ;9% H4£Q16 2




1
N sV
3
CONTROL
Fs FEES . i ke HoE
No. Part No. Description HLREARS Reqd. QY.
1 380140167-0002 |Hexagon bolt with flange GB/T 16674.1 M5 L=12; 455 FEEQ16 1
2 171590041-0001 |Throttle rod T327; 1
3 171620033-0003 [Speed regulating bracket T323; 47 77 3k Vo BOE IRAT /N AR A TR RE AL 1
4 171600107-0001 |Governing spring 1325 1708, $420. 7, K43; 1
5 171680164-0001 |Throttle handle combination T327 18, [H e 5k ; 1




4
MUFFLER

T T — T 5
No. Part No. Description RS Reqgd. QTY.

1 180660077-0001 |Muffler gasket 1323 A, 1

2 180572585-0001 |Muffler T327_Toild AL A % dE 1L ; 1

3 180960204-0001 |Muffler guard shield T327: 1

4 380370048-0001 |Hexagon nut with flange GB/T 6177.1 M6; %% F%%Q16 2




FUEL TANK
= IS Sdiva = K =
?j iiﬁﬁ? Description AR Rejf.igw.
1 170490299-0001 |Tank T327 2# 7 1P65FA SHIMAN a5, | A% % df #4434 1
2 170870156-0001 |Tank cover T320 3# T HEME I HHHHESR 1
3 170010017-0001 |Fuel filter T350 250 H ; 1
4 380140077-0005 [Hexagon bolt with flange GB/T 5789 M6 L=20;%% W H4%%Q16 2
5 3807502340002 |0il tube 1320 P4%5.5 #PM%9.5 K:285; PAHSIAIIE 1
6 380950190-0001 |Pipe clip T320 JHE R ; 2




